














No. Description  Q'ty No. Description  Q'ty

01 Cylinder （Left) 5 43 Rocker arm pin  10

06 Piston 5 46 Valve (in & out)  10

07 Piston pin  5 47‐1 Valve spring  10

08 Piston pin retainer  10 47‐2 valve spring keeper 10

09 Piston ring  5 48 Valve retainer  10

10 Master rod 1 49 Rocker arm cover  10

11 Linked conrod  4 50 Cam gear base (A) /set screw M3 X 4 1

12‐1 Link pin  4 51 Cam gear base (B) /set screw M3 X 4 1

12‐2 Link pin set screw  4 52 Counter‐gear / bearing press fitted 5

14‐1 Cap screw M3.5 X 12 for cylinder  20 53 Counter‐gear shaft  5

14‐2 Cap screw M2.6 X 16 for rocker arm cover 20 54 Cam gear base strut  5

15 Crankcase  1 69 Intake manifold (A)  3

16 Front shield 1 71 Intake manifold nut  5

17 Rear cover(A) / Set screw M3 X 4 1 72‐1 Intake manifold (B) / choke pipe (Left) 1

19 Breather nipple 1 72‐2 Intake manifold (B) / choke pipe (Right) 1

20 Front bearing  1 73 Muffler, Left  ( with cap nut ) 4

22 Rear bearing  1 74 Muffler, Right  (with nipple & cap nut ) 1

23‐1 Crankshaft  1 78‐1 Flexible muffler No.1 cylinder  1

23‐2 Steel spacer for crankshaft  1 78‐2 Flexible muffler No.2 cylinder  1

26 Collar for crankshaft  1 78‐3 Flexible muffler No.3 cylinder 1

27‐1 Taper collet  1 78‐4 Flexible muffler No.4 cylinder  1

27‐2 Drive flange  1 78‐5 Flexible muffler No.5 cylinder  1

28‐1 Propeller washer  1 78‐6 Cable tie  2

28‐2 Propeller Nut  1 79 Muffler gasket  5

31‐1 Cap screw M4 X 18 for front housing  5 80 Muffler nut  5

31‐2 Cap screw M4 X 22 for rear cover 5 81 Priming harness 1

31‐3 Cap screw M4 X 12 for engine mount 6 82‐1 carburetor Body  1

31‐4 Cap screw M3 X 10 for cam gear base  5 82‐2 Spraybar / O ring P‐2 NBR 1

31‐5 Cap scrwe M4 X 10 (SUS) for impeller  1 82‐3 O ring P‐8.25 NBR for nipple fitting body 1

31‐6 Set screw M3 X 3 for cam gear shaft 5 82‐5 Inlet nipple ring / carburetor nipple 1

31‐7 Set screw M3 X 4 for counter‐gear shaft/cabu 6 82‐6 O ring P‐5 NBR for spray bar 1

32‐1 Gasket for Rocker arm cover  10 82‐7 Full throttle needle stopper 1

32‐2‐1 Gasket for rear cover (A) 1 82‐8 Lock nut for Spray bar 1

32‐2‐2 Gasket for rear cover (B) 1 82‐9 Throttle adjusting screw 1

32‐3 O ring 7.5 X 1 for intake pipe 5 82‐10 Spring for throttle adjusting screw  1

32‐4 O ring P‐7 viton for intake pipe 5 82‐11 O ring P‐7 NBR for carburetor body 1

32‐5 Aluminum gasket for intake pipe  5 82‐12 Throttle valve 1

34 Cam gear  5 82‐13 Spring for throttle valve 1

36 Cam gear shaft  5 82‐14 O ring P‐2 NBR for idle needle 1

37‐1 Teflon Washer set for cam gear shaft 1 set 85 Full throttle needle valve / set screw M3 X 3 1

37‐2 Teflon Washer set for counter‐gear shaft  1 set 86 Full throttle needle extension 1

38 Tappet  10 88 Throttle lever / Set screw M3 X 3 1

39 Pushrod  10 89 Idle needle  1

40‐1 Pushrod cover  10 91‐1 O ring P‐2 NBR for spray bar 1

40‐2 Rubber bush for push‐rod cover (U) 10 95 Engine mount (R&L) set  1 set

40‐3 Rubber bush for push‐rod cover (L) 10 110 Anti loosening nut 1

41 Rocker arm  10 121 Crank pin spacer  1

42‐1 Rocker arm screw 10 141 Impeller Assembly Complete  1 set

42‐2 Lock nut for Rocker arm screw  10

‐ 8 ‐

SAITO  FA‐325R5‐D  PARTS LIST








